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Revision # Diz::‘:f Details of changes made to test report
FCC/2504002 06/08/2025 | Original report issued
e Inclusion of RSS-247 Issue [4] section references in the Test Summary and test items
e Addition of worst-case radiated emission results for ISED
FCC/2504002-A1 | 03/09/2025
/ 109/ e Inclusion of 99% Occupied Bandwidth (OBW) measurements
e  Update of test methodology reference from ANSI C63.10:2013 to ANSI C63.10:2020

1. Test Summary
I\Sk'; Test Parameter Test Requirement Limit Verdict

- . FCC 15.247(a)
1 Emission Bandwidth RSS-247 §6.3.1 Refer 9.1 Pass

. . FCC 15.247(e)
2 Maximum Power Spectral Density RSS-247 §6.3.1 Refer 9.2 Pass

FCC 15.247(b)
3 RF Output Power (EIRP) RSS-247 §6.3.2 Refer 9.3 Pass
4 Band Edge FCC 15.247(d) Refer 9.4 Pass
Conducted spurious emission RSS-247 §6.6 Refer 9.5 Pass

FCC 15.205, 15.209
6 Radiated spurious emission RSS-247 §6.6 Refer 9.6 Pass
RSS-Gen §8.9 & §8.10
. FCC 15.203

7 Antenna Requirement RSS-Gen §6.8 Refer 9.7 Pass
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Sr. No Type Test Parameter Uncertainty ()
1 Conducted RF Output Power 1.14 dB
2 Conducted Power Spectral Density 1.12dB
3 Conducted Emissions 1.42 dB
4 Conducted Frequency 1x107
5 Radiated 30MHz-1GHz 3.496 dB
6 Radiated 1GHz-18GHz 5.1dB
7 Radiated 18GHz-40GHz 5.0dB

Use of measurement uncertainty for decisions on conformity (decision rule):

The testing standard(s) does not define a decision rule for comparing measurement results with the applicable
limit specified in the standard. Decisions regarding conformity are made without considering measurement
uncertainty (“simple acceptance” decision rule, previously known as “accuracy method”).

[ Other (please SPECIfY): i cere e et e sesets e srsesssens (for example, when required by the
standard or client, or if any regularity requirements apply)

3. Test facility

The test facility is accredited by NABL with certificate no. TC-5574 and designated by TEC.

3.1. Deviation from standard

- None

3.2. Abnormalities from Standard Conditions

- None
4. General Information

4.1. EUT Peripheral List

No. Equipment Manufacturer Model No. Serial No. Power Remark
cord
1. MOBILE CHARGER -- UiCH 3151 -- -- --
4.2. Test Peripheral List
No. Equipment Manufacturer Model No. Serial No.
1 Laptop Dell Latitude 5400 --
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5. General Description of EUT (Based on customer declaration)

Manufacturer Name:

ORIENT TECHNOLOGY (S) PTE LTD

Manufacturer address:

178 Paya Lebar Rd, Paya Lebar 178 #07-06, 409030

Product name:

Str8bat Smart Sticker

Model/Type Reference: Ver 2.00S
Brand: Str8bat
Bluetooth Version: 4.1 BLE

Serial Number: 2025413111076
Hardware Number: Ver 2.32/40
Software Number: Bit 1.0.7

Frequency Band:

2400 MHz — 2483.5 MHz

Operating Frequency Range:

2402 MHz to 2480 MHz

Modulation Technology:

GFSK (Gaussian Frequency shift key)

Nominal Bandwidth 2MHz
Data Rate 1Mbps

5V DC USB Powered (for charging only), 3.7V (Internal Rechargeable
Rating:

Li-ion Polymer Battery Used)
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Channel List:
Channel Frequency Channel Frequency Channel Frequency Channel Frequency
Number (MHz) Number (MHz) Number (MHz) Number (MHz)
0 2402 10 2422 20 2442 30 2462
1 2404 11 2424 21 2444 31 2464
2 2406 12 2426 22 2446 32 2466
3 2408 13 2428 23 2448 33 2468
4 2410 14 2430 24 2450 34 2470
5 2412 15 2432 25 2452 35 2472
6 2414 16 2434 26 2454 36 2474
7 2416 17 2436 27 2456 37 2476
8 2418 18 2438 28 2458 38 2478
9 2420 19 2440 29 2460 39 2480
Channels used for testing:
Channel Channel Number Centre Frequency (MHz)
Low 0 2402
Mid 19 2440
high 39 2480
5.1. Description of Antenna’s used.
Antenna Type* Frequency Band (GHz) Tx/Rx Paths Antenna Gain (dBi)*
PCB Antenna 2.400-2.483 GHz 1 0

*=Declared by manufacturer
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Sr. No Name of the Instrument Equipment ID Model Number Make Sl
Due Date
1. Signal Analyzer NITL/T-E/264 FSV40 Rohde & Schwarz 03/05/2025
2. Vector Signal Generator NITL/T-E/267 SMBV100B Rohde & Schwarz 05/03/2026
3. R&S Signal Generator NITL/T-E/266 SMB100B Rohde & Schwarz 05/03/2026
4, R&S Power Meter NITL/T-E/262 OSP-B157W8 Rohde & Schwarz 06/03/2026
5. Radio Communication Tester NITL/T-E/263 CMW500 Rohde & Schwarz 02/05/2025
6. WMS32 Software with TS8997 - R & S WMS32 Rohde & Schwarz -
7. | Temperature & Humidity NITL/T-E/346 UNIQUE 09/04/2026
Chamber
Temperature and humidity NITL/T- .
8. datalogger E/443(1V) GSP-6 Elitech 12/06/2025
9. EMI Test Receiver NITL/T-E/258 ESR26 Rohde & Schwarz 02/05/2025
10. Loop Antenna NITL/T-E/323 FMZB 1513 Schwarzbeck 28/02/2028
11. Trilog Broadband Antenna NITL/T-E/319 VULB9162 Schwarz beck 24/01/2026
Wave Guide Antenna
12. NITL/T-E/322 3117 ETS-LINDGREN 18/12/2026
(Horn Antenna)
13. Pre-Amplifier (1GHz to 18GHz) NITL/T-E/321 SCU18F Rohde & Schwarz VBU
Pre-Amplifier (18GHz to NITL/T-E/363 PAP-840A Com-Power VBU
14.
40GHz)
1s. Horn Antenna NITL/T-E/361 E51808:1AT4008- EINE SOL 25/04/2026
Discipline: - Electronics Group: - Miscellaneous Products
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7. Radio Technical Requirements

7.1. Transmitter Conditions

Item EUT Type
1 [X] stand-alone radio equipment with or without their own control provisions
[ ] Plug in radio devices intended for use with or within variety of host system, e.g., personal

2 computer, hand-held terminals, etc

3 [ ] Plug in radio devices intended for use within combined equipment. E.g., cable Modems, set-
top boxes, access point etc

4 [ ] combined equipment or a combination of a plug-in radio devices and a specific type of host

Equipment

7.2. Test conditions

7.2.1 Normal conditions

Ambient: Temperature: +15°C to +35°C
Relative humidity: 20% to 75% RH
Power Supply: 3Vdc (Battery Operated)

All tests and measurements were performed in a controlled environment suitable for the tests conducted. The
climatic conditions in the test area are automatically controlled and recorded continuously.
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8. Frequency of Operation for BLE Interface

8.1. Test procedure
1. Make the setup as shown below.

2. Configure the Spectrum Analyzer as per requirement.
3. Measure operating frequency.

8.2. Test Setup

EUT SPECTRUM
ANALYZER
8.3. Test result
Operating Frequency 2402- 2480 MHz
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Standard FCC 47 CFR 15.247(a)
RSS-247 §6.3.1
Limits Systems using digital modulation techniques may operate in the 902-928 MHz, 2400-2483.5

MHz, and 5725-5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

Test Procedure

Refer to KDB 558074 D01 & ANSI C63.10.

Measurements

[X] conducted Measurements

[ ] Radiated Measurements

Test Setup:

EUT

CMW 500

FSV 40

Ext Trigger|
Gate In

IF [ video /
REIn Demad

||

LAN Cable

RF Cable TS8897 internal
connections

RF Cable EUT connections

e
I

v Gen

Ry Video

QsP 150
Gen

Triga

ﬁ'
RF Out: SMEB 100B 1

RF Out SMBV 1008 ““"J—

TS 8997
Test System
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Table 1 — Emission Bandwidth 6dB — 1Mbps
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6dB Emission Bandwidth 99% Bandwidth .. .
Channel Limit (MHz) Verdict
(MHz) (MHz)
Low 0.752476 1.030 >0.5 Pass
Mid 0.792080 1.090 >0.5 Pass
High 0.752476 1.100 >0.5 Pass
CH 6dB BW (MHz) 99% BW (MHz)
5T
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20 n
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9.2. Maximum Power Spectral Density

Standard FCC 47 CFR 15.247(e)
RSS-247 §6.3.1
Limit For digitally modulated systems, the power spectral density conducted from the intentional

radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band during any time
interval of continuous transmission. This power spectral density shall be determined in
accordance with the provisions of paragraph (b) of this section. The same method of
determining the conducted output power shall be used to determine the power spectral
density.

Test Procedure

Refer to KDB 558074 D01 & ANSI C63.10.

Measurements X conducted Measurements [ ] Radiated Measurements
Test Setup:
WMS 32
__[m]— MW 500 TS 8997
—— | Test System
Ext Trigger|
GateIn
FSV 40
IF / Video /
RTn DTH
EUT I Rx. Video
- 05P 150 Triga Dy
e V Gen Gen
e
RF Out SME 100B
— LAN Cable
RF Cable TS8897 internal
connections
—_— RF Cable EUT connections Frot SMBV 1008 s
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Test Results:
Table 2 — Power Spectral Density — 1Mbps
Centre Frequency Power Spectral Limit .
Channel (MHz) Density (dBm/3kHz) | (dBm/3kHz) Verdict
Low 2402 -12.039 8.0 Pass
Mid 2440 -11.932 8.0 Pass
High 2480 -11.364 8.0 Pass

Test plot 1: Power Spectral Density — 1Mbps

Low Channel

10x

e

-40 :_’_//wmw //‘J '\,\f\ﬁ%w\v

24005 2401 24015 2402 24025 2403 24035
Frequency in MHz

Level in dBm

— | jmit

— | imit Sum Level L PSD
Mid Channel
10
ot
& 20t mﬁﬂ’\f‘ W\N
° !
£ |
E W
o,
el \L\“ﬂ-\.,_
24385 2439 24395 2440 24405 2441 24415
Frequency in MHz
— Limit Sum Level L PSD
High Channel

-20 [ Wm%m

Level in dBm
T
'1-;
£
,43;’

“r ),
-601 \\’\

t t t t t t t t t t t {
2478 5 2479 24795 2480 24805 2481 24815

Frequency in MHz
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9.3. RF Output Power

Standard FCC 47 CFR 15.247(b)
RSS-247 §6.3.2
Limit The maximum peak conducted output power is defined as the maximum power level measured

with a peak detector using a filter with width and shape of which is sufficient to accept the full
signal bandwidth.
The maximum conducted output power is defined as the total transmit power delivered to all an

tennas and antenna elements averaged across all symbols in the signalling alphabet when the tra
nsmitter is operating at its maximum power control level.

The maximum peak conducted output power of the intentional radiator shall not exceed the
following:

(1) For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least
75 non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850 MHz
band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band: 0.125
watts.

(2) For frequency hopping systems operating in the 902-928 MHz band: 1 watt for systems
employing at least 50 hopping channels; and 0.25 watts for systems employing less than 50
hopping channels, but at least 25 hopping channels.

(3) For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt. As an alternative to a peak power measurement, compliance with the one
Watt limit can be based on a measurement of the maximum conducted output power.
Maximum Conducted Output Power is defined as the total transmit power delivered to all
antennas and antenna elements averaged across all symbols in the signaling alphabet when the
transmitter is operating at its maximum power control level. Power must be summed across all
antennas and antenna elements. The average must not include any time intervals during which
the transmitter is off or is transmitting at a reduced power level. If multiple modes of operation
are possible (e.g., alternative modulation methods), the maximum conducted output power is
the highest total transmit power occurring in any mode.

(4) The conducted output power limit specified is based on the use of antennas with directional g
ains that do not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are
used, the conducted output power from the intentional radiator shall be reduced below the
stated values as appropriate, by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

Test Procedure

Refer to KDB 558074 D01 & ANSI C63.10.

Measurements

|Z| Conducted Measurements |:| Radiated Measurements
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Test Setup:
WMS 32
) Test System
Ext Trigger|
Fsvm Gatelln
|:!vid:n!
EUT - o:(p = Video e B
RF Out SMB 100B ‘
—— | LAN Cable
RF Cable TS8897 internal
connections
E— RF Cable EUT connections o SMBV 1008 e
Table 3 — Test Results: Tx Output Power — AVGPM-G — 1Mbps
Output Power Output Power EIRP Limit .
Channel (dBm) EIRP (dBm) Limit (dBm) (dBm) Verdict
Low 2.8 2.8 30 36 Pass
Mid 2.8 2.8 30 36 Pass
High 3.4 3.4 30 36 Pass
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Standard FCC 47 CFR 15.247(d)
RSS-247 §6.6
Limits Emissions within a restricted band and within 2 MHz of an authorized band edge may be meas

ured using either the marker-delta method or the integration method, which is described in, pr
ovided that the DTS bandwidth (or EBW) edge falls within 2 MHz of the band edge. Otherwise,
all unwanted emissions measurements shall be performed using the standard methods.
In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the ban
d that contains the highest level of the desired power, based on either an RF conducted or a ra
diated measurement, provided the transmitter demonstrates compliance with the peak condu
cted power limits. If the transmitter complies with the conducted power limits based on the us
e of RMS averaging over a time interval, the attenuation required under this paragraph shall be
30 dB instead of 20 dB. Attenuation below the general limits specified in §15.209(a) is not requ
ired. In addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a),

must also comply with the radiated emission limits specified in §15.209(a) (see §15.205(c)).

Test Procedure

Refer to KDB 558074 D01 & ANSI C63.10

Measurements

|Z| Conducted Measurements |:| Radiated Measurements

Test Setup:

WMS 32
— LAN Hub
_[—"]— CMW 500 W TS 8997

— | Test System
Ext Trigger|

GateIn
FSV 40

IF / video /
RE In Demod

1 [ Rx video
s ] -1 0SP 150 Trig a]__ﬁb
e V Gen Gen

— LAN Cable

ﬁ'
RF Out SMB 1008 J

RF Cable TS8897 internal

connections
RF OUt SMBV 100B User 4
—_— RF Cable EUT connections
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Table 4: Test Results: Band Edge — 1Mbps
Channel Tests Verdict
L Band Edge low p
ow ass
Band Edge high
Band Edge |
High an ge ?W Pass
Band Edge high
Test Result:
Test plot 2: Band Edge Low — Low Channel - 1Mbps
5
ot
-107
5 201
g L
= a0t
g 4
Band edge Low 4 o
501
-60 1
2310 2350 ' 2400 ' 2450 24835
Frequency in MHz
— Limit Sum Level X Fail

Test plot 3: Band Edge High — Low Channel - 1Mbps

Band edge High

Level in dBm

5
ot
10T
-20 -_I
=301
-40
-501 " '
-601
} } } } } } } } {
2400 2420 2440 2460 2480 2500
Frequency in MHz
Limit Sum Level = Fail
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Test plot 4: Band Edge Low — High Channel - 1Mbps

5
0
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-30

Level in dBm

Band edge Low -40

-50

-607

2310

Limit

2350 2400 2450

Frequency in MHz
Sum Level x Fail

Test plot 5: Band Edge High — High Channel - 1Mbps

Levelin dBm

Band edge High

[
P
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| L L L L L
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2420 2440 2460 2480 2500

Frequency in MHz

Sum Level x Fail
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FCC 47 CFR 15.247(d)

level in 100 kHz by RF conducted measurement.

Standard

RSS-247 §6.6

In any 100 kHz bandwidth outside of the authorized frequency band, the emissions which fall in
Limits the non-restricted bands shall be attenuated at least 20 dB / 30dB relative to the maximum PSD

Test Procedure

Refer to KDB 558074 D01 & ANSI C63.10

Measurements

X] conducted Measurements

[ ] Radiated Measurements

Test Setup:

W T5 8997
Test System

RF Cable TS8897 internal
connections

RF Cable EUT connections

WMS 32
Rl — canw 500
I |
Ext Trigger,
FS’V 40 Gatein
IF / video [
RFIn Demod
EUT I [ Videa
o 0SP 150 Triga B
— v Gen Gen
¥
RF Out. SMB 1008
LAN Cable

RF Out SMBV 100B LT }—
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Test Results:
Test plot 6: Spurious Emission — 1Mbps
5T
-20T
£
fasl =
-
= a0t
E
Low Channel 3
-601
J e i G N P W
| S s t | I R B t 1t —
30M 5060 BO0OM 200 300 40@®00 80MG 26 3G AG5G6 810G 20@26G
Freguency in Hz
— Limit Sum Level —--—— Threshold x Critical X Final Critical
5
=201
£
foul =
-
= a0t
% L
Mid Channel
! J\J“—\/J
i
1t Tttt S S B B —
30M 5060 BOO0OM 200 300 40®0O0 BO0MG 2G 3G 4G5GE 810G 20@26G
Frequency in Hz
Limit Sum Level —- == Threshold X Critical X Final Critical
5
-20T
£
fasl £
-
= a1
% L
High Channel
-60 T
= . il
"+ 1 B e e e —
aom 5060 s000M 200 300 400600 BOMG 2G 3G 4G5G6 810G 20E26G
Freaquency in Hz
Limit Sum Level —-— = Threshold X Critical X Final Critical

Results: All the observation are within Limit.

Verdict Pass.
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9.6. Radiated Spurious Emission

FCC §15.205, FCC §15.209

Standard
RSS-247 §6.6, RSS-Gen §8.9 & §8.10
(a) The emissions from an intentional radiator shall not exceed the field strength levels specified
in the following table:
Frequenc Field strength of emissions X
9 7 Measurement distance, m
MHz uv/m dBuV/m
0.009-0.490 2400/F 67.6 — 20 x logio(F) 300
0.490-1.705 24000/F 87.6 — 20 x logio(F) 30
1.705-30.0 30 29.5 30
30-88 100 40.0 3
88-216 150 435 3
216-960 200 46.0 3
above 960 500 54.0 3
Notes: For frequencies above 1 GHz the limit on peak RF emissions is 20 dB above the maximum
permitted average emission limit applicable to the equipment under test.
FCC §15.205, RSS-Gen §8.10
FCC restricted frequency bands
MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 4.5-5.15
0.495-0.505 16.69475-16.69525 608-614 5.35-5.46
2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
e 4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 Above 38.6
13.36-13.41

(b) In the emission table above, the tighter limit applies at the band edges.

(c) The level of any unwanted emissions from an intentional radiator operating under these
general provisions shall not exceed the level of the fundamental emission. For intentional
radiators which operate under the provisions of other sections within this part and which are
required to reduce their unwanted emissions to the limits specified in this table, the limits in this
table are based on the frequency of the unwanted emission and not the fundamental frequency.
However, the level of any unwanted emissions shall not exceed the level of the fundamental
frequency.

(d) The emission limits shown in the above table are based on measurements employing a CISPR

quasi-peak detector except for the frequency bands 9-90 kHz, 110-490 kHz and above 1000 MHz.
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Radiated emission limits in these three bands are based on measurements employing an average
detector.

(f) In accordance with § 15.33(a), in some cases the emissions from an intentional radiator must
be measured to beyond the tenth harmonic of the highest fundamental frequency designed to
be emitted by the intentional radiator because of the incorporation of a digital device. If
measurements above the tenth harmonic are so required, the radiated emissions above the
tenth harmonic shall comply with the general radiated emission limits applicable to the
incorporated digital device, as shown in § 15.109 and as based on the frequency of the emission
being measured, or, except for emissions contained in the restricted frequency bands shown in §
15.205, the limit on spurious emissions specified for the intentional radiator, whichever is the
higher limit. Emissions which must be measured above the tenth harmonic of the highest
fundamental frequency designed to be emitted by the intentional radiator and which fall within
the restricted bands shall comply with the general radiated emission limits in § 15.109 that are
applicable to the incorporated digital device.

RSS-Gen §8.9 & §8.10
Except where otherwise indicated in the applicable RSS, radiated emissions shall comply with the
field strength limits shown in table 5 and table 6. Additionally, the level of any transmitter
unwanted emission shall not exceed the level of the transmitter’s fundamental emission.

Table § — General field strength limits at frequencies above 30 MHz

Frequency Field strength
(MHz) (nV/m at 3 m)
30-88 100

88-216 150

216-960 200

Above 960 500

Table 6 — General field strength limits at frequencies below 30 MHz

Magnetic field strength (H- | Measurement
Frequency Field) distance
(nA/m) (m)
9-490 kHz! 6.37/F (F inkHz) 300
490-1705 kHz 63.7/F (F inkHz) 30
1.705 - 30 MHz 0.08 30

Note 1: The emission limits for the ranges 9-90 kHz and 110-490 kHz are
based on measurements employing a linear average detector.

Test Procedure

Refer to 558074 D01 and ANSI C63.10.

Measurements

|:| Conducted Measurements |Z| Radiated Measurements
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Test Setup:
For radiated emissions from 9 kHz to 30 MHz

EUT
RF Tt
Rl.l.t.l\.,r‘\

v
) Turn 0. Km "“
Table s EE
‘\-L__,_,———'
|

Y / //)/ LSS /////////

Ground Plane

Loop Antenna

For radiated emissions from 30 MHz to 1 GHz
1-dm
’,Van'iable

EUT&

- - - LY
Support Units !
LY . Turn Tahle
o e

oam] T .

Ground Plane

Test Receiver

J

(-}
oo
ap
a0

For radiated emissions from 1GHz to 40GHz

Amt. Tow L4m
3 L5 \-’malle
IFTS I m or 1.5m

Supporc Unl({
. Turn Tahle
- L~
L.5m I

Groand Plane

Test Rn:ciuql\'

N
= — |C——

) L R
oo e

Test Results:

9 kHz to 30 MHz:
Note: 9kHz to 30 MHz have been tested & test result have data have more than 20dB margin
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Test plot 7: Radiated Spurious Emissions Plot (30 MHz - 1 GHz) — Low Channel
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Test plot 8: Radiated Spurious Emissions Plot (30 MHz - 1 GHz) — Mid Channel
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Test plot 9: Radiated Spurious Emissions Plot (30 MHz - 1 GHz) — High Channel
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Note: No Major Peaks observed during 30 MHz to 1 GHz pre-scan measurement.
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1 GHz to 18 GHz:
Test plot 10: Radiated Spurious Emissions Plot (1 GHz - 18 GHz) — Low Channel
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Test plot 11: Radiated Spurious Emissions Plot (1 GHz - 18 GHz) — Mid Channel
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Test plot 12: Radiated Spurious Emissions Plot (1 GHz - 18 GHz) — High Channel
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Note: Peaks are well below avg limits during 1GHz to 18GHz & 18GHz to 40GHz pre-scan measurement.
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Table 5 — Test Results: Radiated Spurious Emission
Frequency (MHz) Measured (dBuV/m) Limit (dBuV/m) Margin (dB)
51.340000 21.96 40.00 18.04
97.253333 19.32 43.52 24.20
242.494667 22.73 46.02 23.29
297.720000 23.86 46.02 22.16
742.885333 34.01 46.02 12.01
4804.600000 50.47 74.00 23.53

Results: All the observation are within Limit.

Verdict Pass.
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9.7. Antenna Requirements

Applicable Standard:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a unique
coupling to the intentional radiator shall be considered sufficient to comply with the provisions of this Section. The
manufacturer may design the unit so that a broken antenna can be replaced by the user, but the use of a standard
antenna jack or electrical connector is prohibited. And according to FCC §15.247 (b), if transmitting antennas of
directional gain greater than 6 dBi are used the power shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

RSS-Gen §6.8

The applicant for equipment certification shall provide a list of all antenna types that may be usedwith the
transmitter, where applicable (i.e. for transmitters with detachable antenna), indicating the maximum permissible
antenna gain (in dBi) and the required impedance for each antenna. The test report shall demonstrate the
compliance of the transmitter with the limit for maximum equivalent isotropically radiated power (e.i.r.p.) specified
in the applicable RSS, when the transmitter is equipped with any antenna type, selected from this list.

For expediting the testing, measurements may be performed using only the antenna with highest gain of each
combination of transmitter and antenna type, with the transmitter output power set at the maximum level.
However, the transmitter shall comply with the applicable requirements under all operational conditions and when
in combination with any type of antenna from the list provided in the test report (and in the notice to be included
in the user manual, provided below).

When measurements at the antenna port are used to determine the RF output power, the effective gain of the
device’s antenna shall be stated, based on a measurement or on data from the antenna’s manufacturer.
The test report shall state the RF power, output power setting and spurious emission measurements with each
antenna type that is used with the transmitter being tested.
For licence-exempt equipment with detachable antennas, the user manual shall also contain the following notice
in a conspicuous location:
This radio transmitter [enter the device’s ISED certification number] has been approved by Innovation, Science
and Economic Development Canada to operate with the antenna types listed below, with the maximum
permissible gain indicated. Antenna types not included in this list that have a gain greater than the maximum
gain indicated for any type listed are strictly prohibited for use with this device.

Immediately following the above notice, the manufacturer shall provide a list of all antenna types which can be
used with the transmitter, indicating the maximum permissible antenna gain (in dBi) and the required impedance
for each antenna type.

Antenna Type* Frequency Band (GHz) Tx/Rx Paths Antenna Gain (dBi)*

PCB Antenna 2.400-2.483 GHz 1 0

Result: Compliance.

*** End of Test report***
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